
EFFECT OF OZONATION AND BAC FILTRATION PROCESSES ON 
MONOCHLORAMINE DEMAND 

 
 
 
 
 
 
 
 
 
 

A Thesis 
Presented to 

The Academic Faculty 
 
 
 

By 
 
 
 

Saurabh Marda 
 
 
 
 

In Partial Fulfillment 
of the Requirements for the Degree 

Masters of Science in Environmental Engineering 
 
 
 
 
 
 

Georgia Institute of Technology 
 

May, 2005 
 
 
 
 
 
 

 



 

EFFECT OF OZONATION AND BAC FILTRATION PROCESSES ON 
MONOCHLORAMINE DEMAND 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

Approved by: 
 
 
Dr.  Jaehong Kim, Advisor 
School of  Civil and Environmental Engineering 
Georgia Institute of Technology 
 
Dr. Ching-Hua Huang 
School of  Civil and Environmental Engineering 
[...]
ACS – American Chemical Standard 

BAC – Biologically activated carbon 

CC – Carbonate carbon 

CT, CO3 – Total carbonate concentration 

DLT - David L. Tippin 

DLTWTF - David L. Tippin Water Treatment Facility 

DPD – Diethyl phenylene diamine 

EBCT – Empty bed contact time 

EC – Elemental carbon 

FAS – Ferrous ammonium sulfate 

FID – Flame ionization detectors 

GAC – Granular activated carbon 

HPC – Heterotrophic plate count 

NOM – Natural organic matter  

OC – Organic carbon 

PAC- Powdered activated carbon 

PC – Pyrolysed carbon 

PCF – Poly carbonate filter 

TBSWT - Tampa Bay Surface Water Treatment  



 xi

TOC – Total organic carbon 

TOT – Thermal optical transmittance 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 xii

SUMMARY 

 

 

 

Maintaining a stable disinfectant residual in drinking water distribution systems is a 

primary concern of the drinking water industry. To achieve this, treatment plants use 

secondary disinfectants, such as monochloramine. Although the kinetics and mechanism 

of decay of monochloramine in organic-free waters are relatively well understood, those 

in natural waters are not, due to exceedingly complex and poorly defined interactions of 

monochloramine with dissolved natural organic matter (NOM) and particulate matter. In 

addition, alteration of physical and chemical characteristics of NOM and particulate 

matter during treatment processes adds further complication. Ozonation followed by 

biologically activated carbon (BAC) filtration is a commonly practiced process option 

that affects the characteristics of both dissolved and particulate constituents in the water.  

The effect of these changes in water constituents on the stability of monochloramine is 

currently unknown. 

 

The kinetics of monochloramine decay were measured under varying conditions on water 

samples obtained before and after ozonation and BAC treatments. The tested waters 

include the natural water sampled from David L. Tippin Water Treatment Facility 

(DLTWTF), Tampa, FL, Tampa Bay Surface Water Treatment (TBSWT) Plant, Tampa, 

FL and laboratory synthetic water prepared with reference Suwannee River NOM. 

 



 xiii

The effect of ozonation on monochloramine stability was investigated using both the 

water samples from the full-scale plant and the synthetic water prepared with Suwannee 

River NOM. Ozonation of NOM resulted in changes in the stability of chloramine. 

Previous studies in this area have reported that ozonation lead to an increase in the 

chloramine demand. Experiments performed in this study show that ozonation does not 

always result in an increased chloramine demand. The effect of ozonation on chloramine 

demand was found to depend on many factors such as pH, Ozone/TOC ratio, properties 

of natural organic matter, etc.  

 

The stability of monochloramine in the biological activated carbon (BAC) filter effluent 

samples obtained at different times after backwashing was determined. It was found that 

in most cases monochloramine stability was greatly decreased after BAC filtration. 

Further filtering the BAC effluents with 1.2 µm polycarbonate membrane resulted in a 

substantial increase in monochloramine stability. A further increase was observed after 

filtering the samples using a 0.4 µm membrane. This finding suggested that particulate 

matter generated from the filters could be the major cause of monochloramine instability. 

The particulates from activated carbon, possible components of the particulate matter 

eluting from the BAC filters, were found to exert an insignificant monochloramine 

demand both in the presence and absence of NOM, which is contrary to previous 

speculation in the literature about their demand for monochloramine. Preliminary studies 

show monochloramine demand in the BAC filter effluent to be a function of the 

heterotrophic plate count (HPC) count. A longer filter backwash time and a shorter filter 



 xiv

run period resulted in the BAC filter effluent having almost the same chloramine demand 

as the BAC filter influent.    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 1

CHAPTER 1 

INTRODUCTION 

 

Maintaining a stable disinfectant residual in the drinking water distribution systems is a 

primary concern of the drinking water industry. To achieve this, treatment plants use 

secondary disinfectants, such as monochloramine which are more stable than primary 

disinfectants such as free chlorine. Monochloramine is produced by a reaction between 

free chlorine and ammonia in a process called chloramination. Strictly speaking, 

monochloramine consists of monochloramine (NH2Cl), dichloramine (NHCl2) and 

trichloramine (NCl3). However, monochloramine is the predominant chloramine species 

in the conditions typically found in water treatment facilities.  

 

Although the kinetics and mechanism of decay of monochloramine in organic-free waters 

are relatively well understood, those in natural waters are not, due to exceedingly 

complex and poorly defined interactions of monochloramine with dissolved natural 

organic matter (NOM) and particulate matter. In addition, alteration of physical and 

chemical characteristics of NOM and particulate matter during the treatment processes 

adds further complication. Ozonation followed by biologically activated carbon (BAC) 

filtration is a commonly practiced process option that affects the characteristics of both 

dissolved and particulate constituents in the water.  However, how these changes in water 

constituents affect stability of the residual disinfectant, or monochloramine in particular, 

are currently unknown. 

 



 2

The objective of this study was to elucidate the factors affecting monochloramine 

stability during ozonation and BAC filtration processes using both field waters samples 

and laboratory synthetic waters.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 3

CHAPTER 2 

BACKGROUND 

 

2.1 David L. Tippin Water Treatment plant, Tampa, FL 

 

The process schematics of David L. Tippin (DLT) water treatment plant are 

flocculation/sedimentation, Actiflo, ozonation, BAC filter, and clear well (Fig. 1). To 

treat turbidity, both conventional coagulation and Actiflo system are used together. After 

this process, the coagulated and settled waters are then passed through the ozonation 

chambers. Ozonated water is mixed with chemicals such as NaOH, liquid polymer, and 

fluoride at the pre-filtration junction box and then passed through the BAC filter. The 

biologically treated water is mixed with chlorine and ammonia to create chloramines and 

then sent to the clear well in the final stage. 

 

Conventional Coagulation Process Almost 70% of influent water is treated by the 

conventional coagulation process (Fig. 2). This process has two trains. Each train has four 

coagulation basins and two sedimentation basins. Ferric sulfate is used as a primary 

coagulant and dry non-ionic polymer is injected as a coagulant at the 3rd tank of 

coagulation basin. The pH during the coagulation process is maintained at 4.5 by adding 

sulfuric acid. At this pH, Fe3+ is most soluble and has a strong colloidal destabilization 

potential. Flocs formed in the flocculation basin precipitate in the following 

sedimentation basin. The sludge deposited at the bottom of this basin is taken out of the 

basin by the pump installed at the traveling bridge. The operation period of this bridge is 



 4

once a day. At the end of the basin, powdered lime (Ca(OH)2) is added to the coagulated 

and settled waters to increase their pH to 6~7 before entering the ozone contactors. There 

is also a provision to add sodium hydroxide (NaOH) to raise the pH of the sample 

entering the ozone contactors. 

 

Ozonation Ozone contactors are composed of two trains of chambers and each train is 

composed of eight chambers (Fig. 3). Ozone is injected into 1st, 2nd, and 6th chambers 

with the highest amount of ozone injected at the 1st stage. Ozone is generated from pure 

oxygen and its weight-based content is 6.55%. Ozone concentration is measured in the 

2nd and the 4th chambers. On the day of this study, ozone concentration was found to be 

0.42 mg O3/L in the 2nd chamber and 0.16mgO3/L at in 4th chamber. Hydrogen peroxide 

can be added at the 5th chamber for enhanced oxidation.   

 

Biological Activated Carbon Filter The entire filtration setup consists of 30 filters, with 

each filter consisting of two cells (Fig. 4). The surface area of each cell is different, 

varying from 16x32 ft2 to 10x30 ft2. Filter media is sand and GAC. The sand/GAC ratio 

is 1:2 with the GAC on the higher layer and sand on the lower layer of the filter. The 

effective size of sand is 0.45 ~ 0.55 mm and that of GAC is 0.8 ~ 1.0 mm. The 

underdrain system is Wheeler type (Fig. 5). The design empty bed contact time (EBCT) 

is 4.5 minutes and design filtration rate is 3.11 gpm/ft2. Chemicals such as chlorine, 

sodium hydroxide, hydrogen peroxide, sodium bisulfite, potassium permanganate and 

liquid polymer can be used before filtration depending on the operating conditions. 

Prechlorination is used as a backup for ozone disinfection in case of problems with the 



 5

ozone generator. Hydrogen peroxide and sodium bisulfite are used to quench the 

remaining ozone before BAC filtration. Permanganate can be used to carry out additional 

oxidation of organic matter. Liquid polymer is used to control the turbidity of filters. 

Backwashing is done with air and water. Backwashing on each filter is carried out after 

50-60 hours of filter run time.  

 

2.2 Tampa Bay Surface Water Treatment (TBSWT) Plant, Tampa, FL 

 

Samples were taken from the TBSWT plant to compare the effect different BAC filter 

backwash procedure and filter run time had on the chloramine demand of the filter 

effluent at this plant.   

 

The characteristics of the raw water entering the TBSWT plant are slightly different from 

that entering the DLT plant. At the TBSWT plant, Actiflo was used to treat all the 

coagulated waters. Ozonation at Ozone/TOC ratio of 1 is carried out at the this plant 

following the Actiflo process. The ozonation pH is around 5.6. The ozonated samples 

were then passed through the BAC filters. There are 8 filters (Table 1) at this plant. The 

filters at this plant are larger in size compared to the BAC filters at the DLT plant. The 

filter run times at the TBSWT plant are approximately 24 hours. 

 

 

 

 



 6

CHAPTER 3 

LITERATURE REVIEW 

 

Chloramines are used to provide a disinfectant residual in distribution systems where free 

chlorine residuals are difficult to maintain or they lead to the formation of excessive 

trihalomethane (THM). Monochloramine has the same oxidizing capacity as free chlorine 

on a chlorine atom basis but is a weaker disinfectant (Wolfe et al, 1984). Chloramines are 

produced by a reaction between free chlorine and ammonia in a process called 

chloramination. Strictly speaking, chloramines consist of monochloramine (NH2Cl), 

dichloramine (NHCl2) and trichloramine (NCl3). However, monochloramine is the 

predominant chloramine species in the conditions typically found in water treatment 

facilities. Although chloramines are believed to be less reactive than free chlorine, they 

are inherently unstable even in the absence of organic matter decomposing by a complex 

set of reactions, ultimately resulting in the oxidation of ammonia and reduction of free 

chlorine (Valentine et al, 1998). The loss of chloramine residual by reaction with itself 

(autodecomposition) was termed decay while the all other reactions with chloramines 

(e.g., with natural organic matter (NOM), or reduced inorganic species etc) were termed 

demand. 

 

Chloramine autodecomposition Monochloramine undergoes autodecomposition which 

results in the oxidation of ammonia and reduction of active chlorine (Jafvert et al, 1992; 

Vikesland et al, 1998). A second order rate equation adequately described 

monochloramine autodecomposition in the absence of oxidisable substances other than 



 7

NH3 (Wilczak et al, 2003). During the course of the decomposition reactions, nitrogen in 

monochloramine present as N (-III) is preferentially oxidized to N2 with smaller 

quantities of NO3
-, and possibly one or more minor unidentified products (Vikesland et 

al, 1998). The net decay reaction is expected to increase the free ammonia concentration 

by an amount which depends on the specific products formed, as shown for the formation 

of nitrogen gas and nitrate: 

3NH2Cl → N2 + NH3 + 3Cl- + 3H+ 

4NH2Cl + 3H2O → 4Cl- + 3NH3 + NO3
- + 5H+ 

The rate of monochloramine loss by autodecomposition primarily depends on pH, 

increasing inorganic carbon, temperature, Cl/N ratio and initial NH2Cl concentration 

(Valentine et al, 1998). The rate of NH2Cl decay is expected to increase with decreasing 

pH due to increased rates of dichloramine formation. The subsequent decomposition of 

dichloramine results in loss of oxidant (Valentine et al, 1998). The difference in 

monochloramine decay rate between pH 9 and 8 was smaller than the observed difference 

between pH 8 and 7.5 (Bone et al, 1999). Carbonate content of water is an important 

variable in drinking water because it exists in natural water sources. An increase in the 

carbonate concentration results in an increase in the decay rate of monochloramine. 

NH2Cl is more stable at lower temperatures. Increasing the temperature from 4oC to 35oC 

increased the monochloramine decay rate 6.5-fold at pH 7.5. The rate of monochloramine 

decay was not a measurable function of ionic strength. The Cl/N ratio affects the free 

ammonia concentration initially introduced into the system. Decreasing the Cl/N ratio 

decreased the NH2Cl decay. Reducing the Cl/N ratio from 0.7 to 0.5 mol/ mol at a pH 6.6 

decreased the observed second order rate constant almost 50%. The effect of Cl/N ratio 



 8

becomes less severe at higher pH values. At high NH2Cl concentrations, the value of the 

decay constant was lower than in the case of lower NH2Cl concentrations (Valentine et 

al, 1998).  

 

Maintaining a stable disinfectant residual and minimizing DBP formation in the presence 

of NOM and other reactants are important goals in water treatment. Typically this is 

attempted by removing NOM or by treatment that renders it less active.  

 

Chloramine reactions with NOM Several studies have demonstrated that the presence of 

natural organic matter (NOM) in water accelerates the decay of monochloramine 

(Fleischaker et al, 1983; Isaac, 1983). NOM reacts directly with monochloramine via 

redox and substitution reactions and the role of NOM as a catalyst is negligible. The 

reactions between NOM and monochloramine result in decreased nitrogen gas formation 

but increased ammonia and increased nitrate (Vikesland et al, 1998). The increased rate 

of formation of ammonia is of concern because it has been associated with incidences of 

nitrification in drinking water systems (Vikesland et al, 1998). Higher aromaticity and 

UV/TOC ratio of NOM can result in a higher monochloramine demand when compared 

to monochloramine demand of NOM with lower aromaticity and UV/TOC ratio 

(Valentine et al, 1998). Humic and non-humic fractions are representative of all NOM in 

water (Yavich et al, 2001). Humic and fulvic acids may catalyze the autodecomposition 

of monochloramine (Vikesland et al, 1998). Aldrich humic acid has a larger effect on the 

second-order decay constant than Suwannee river fulvic acid (Valentine et al, 1998). 

Humic and fulvic acid should not be used as a model NOM because the method of their 



 9

isolation from NOM may cause significant changes in their properties (Perdue, M., 

Personal Communication).   

 

Ozonation followed by biologically activated carbon (BAC) filtration is a commonly 